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ANNEX 2
FCC Test Report
FCC ID: 2AADK-F4

Shenzhen Yuwei Information And Technology Development Co., Ltd.

Room 703A-01, Floor 7, Building 2, Meilin Duoli Industrial Zone, Beihuan Road, Meifeng
Community, Meilin Street, Futian District, Shenzhen

Shenzhen Yuwei Information And Technology Development Co., Ltd.

Room 703A-01, Floor 7, Building 2, Meilin Duoli Industrial Zone, Beihuan Road, Meifeng
Community, Meilin Street, Futian District, Shenzhen

Vehicle Intelligent Terminal

N/A

F4
F4A, F4B, FAC, FAD, FAE, F4F, F4Q

Apr. 28, 2023
Apr. 28, 2023 - May. 26, 2023
May. 26, 2023

Shenzhen DL Testing Technology Co., Ltd.

101-201, Building C, Shuanghuan, No.8, Baoging Road, Baolong Industrial Zone, Baolong
Street, Longgang District, Shenzhen, Guangdong, China

FCC CFR Title 47 Part22 Subpart H

FCC CFR Title 47 Part24 Subpart E

FCC CFR Title 47 Part27 Subpart E

ANSI/ TIA/ EIA-603-D-2010

FCC KDB 971168 D01 Power Meas. License Digital Systems v02v02
ANSI C63.26:2015

Pass

Test Report

Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com Page 1 of 23


mailto:service@dl-cert.com

03 Peak-to-Average Ratio

Band Channel | Frequency (MHz) | Result (dB) | high Limit (dB) | Verdict
WCDMA Band2 9262 1852.4 2.87 13 PASS
WCDMA Band2 9400 1880 291 13 PASS
WCDMA Band2 9538 1907.6 2.81 13 PASS
WCDMA Band4 1312 1712.4 2.97 13 PASS
WCDMA Band4 1450 1740 2.82 13 PASS
WCDMA Band4 1513 1752.6 2,97 13 PASS
WCDMA Band5 4132 826.4 2.84 13 PASS
WCDMA Band5 4182 836.4 2.86 13 PASS
WCDMA Band5 4233 846.6 2.83 13 PASS
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WCDMA Band2 Channel=9262

e Keysight Spectrum Analyzer - Power Stat CCDF
0

[l

RL

RF 500 AC

Center Freq 1.852400000 GHz

Average Power

22.54 dBm
53.77 % at 0dB

1.66 dB
244 dB
2.87dB
3.09adB
3.20adB
3.28dB

3.29dB
25.83 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 11:25:10 AMJun 06,2023

Center Freq: 1.852400000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 5.0000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

MSG

ﬂb STATUS

WCDMA Band2 Channel=9400

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

4 C AC
Center Freq 1.880000000 GHz

Average Power

22.66 dBm
53.65 % at 0dB

1.68 dB
2.46 dB
291dB
3.13adB
3.26dB
3.31adB

3.39dB
26.05 dBm

10.0 %

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

11:25:14 AMJun 06,2023

Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

o,
0.0001 "BOdB

Info BW 5.0000 MHz

Center Freq: 1.880000000 GHz
Counts:1.00 M/1.00 Mpt

Radio Std: None
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WCDMA Band2 Channel=9538

e Keysight Spectrum Analyzer - Power Stat CCDF
0

[l

RL

RF 500 AC

Center Freq 1.907600000 GHz

Average Power

22.56 dBm
54.31 % at 0dB

1.65dB
240dB
2.81dB
3.02adB
3.12dB
3.18dB

3.19dB
25.75dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO

[ 11:25:19 AMJun 06,2023

Center Freq: 1.907600000 GHz
Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 5.0000 MHz

Counts:1.00 M/1.00 Mpt

Radio Std: None

MSG

ﬂb STATUS

WCDMA Band4 Channel=1312

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 50 & AC

Center Freq 1.712400000 GHz

Average Power

23.06 dBm
53.92 % at 0dB

1.66 dB
249dB
297 dB
3.24dB
3.41dB
3.48dB

3.71dB
26.77 dBm

10.0 %

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

11:45:56 AMJun 06,2023

Trig: Free Run
#Atten: 40 dB

——
#IFGain:Low

Gaussian

o,
0.0001 "BOdB

Info BW 5.0000 MHz

Center Freq: 1.712400000 GHz
Counts:1.00 M/1.00 Mpt

Radio Std: None
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WCDMA Band4 Channel=1450

e Keysight Spectrum Analyzer - Power Stat CCDF |£”i”&l
RL RF 50 AC [ SENSE:INT] [ ALIGN AUTO | 11:46:00 AMJun 06,2023
Center Freq 1. 740000000 GHz Ce.nter Freq: 1.740000000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.63 dBm
54.54 % at 0dB

10.0 % 1.65 dB
1.0% 2.39dB
0.1% 2.82dB
0.01 % 3.07dB
0.001% 3.21dB
0.0001% 3.28dB

Peak 3.30dB
25.93 dBm

0.0001 %
Info BW 5.0000 MHz

MSG ﬂb STATUS

WCDMA Band4 Channel=1513

e Keysight Spectrum Ana\yier Power Stat CCDF |£”i”&l
RL RF [ SENSE:INT] [ ALIGN AUTO | 11:46:05 AMJun 06, 2023
Center Freq 1. 752500000 GHz Ce.nter Freq: 1.752600000 GHz Radic Std: None
—s— Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

22.81 dBm
54.11 % at 0dB

10.0 % 1.66 dB

1.0% 2.50 dB
0.1% 297 dB
0.01 % 3.20dB
0.001% 3.35dB
0.0001% 3.43dB

Peak 3.50dB
26.31 dBm

o,
0.0001 "BOdB

Info BW 5.0000 MHz

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 5 of 23
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WCDMA Band5 Channel=4132

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF 500 AC

Center Freq 826.400000 MHz

Average Power

22,73 dBm
54.56 % at 0dB

1.61dB
240dB
2.84 dB
3.05adB
3.15adB
3.24dB

3.24dB
25.97 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

12:08:25 PMJun 06, 2023
Radio Std: None

[ SENSE:INT] [ ALIGN AUTO |

Center Freq: 826.400000 MHz

Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %
Info BW 5.0000 MHz

MSG

ﬂb STATUS

WCDMA Band5 Channel=4182

e Keysight Spectrum Analyzer - Power Stat CCDF

[l

RL RF { AC

Center Freq 836.400000 MHz

Average Power

22,73 dBm
54.65 % at 0dB

1.62dB
242 dB
2.86 dB
3.08adB
3.17dB
3.27dB

3.29dB
26.02 dBm

10.0 %

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

12:08:29 PMJun 06, 2023
Radio Std: None

[ SENSE:INT] [ ALIGN AUTO |

Center Freq: 836.400000 MHz

Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

——
#IFGain:Low

Gaussian

0.0001 %

Test Report Tel: 400-688-3552

Web:www.dl-cert.com Email: service@dl-cert.com Page 6 of 23


mailto:service@dl-cert.com

WCDMA Band5 Channel=4233

e Keysight Spectrum Analyzer - Power Stat CCDF

B8 =R )

] RL RF 500 AC

Center Freq 846.600000 MHz

Average Power

22.53 dBm
54.50 % at 0dB

1.61dB
240dB
2.83dB
3.05adB
3.14dB
3.22dB

3.23dB
25.76 dBm

10.0 %
1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

[ SENSE:INT] [

ALIGN AUTO |

12:08:35 PMJun 06,2023

Center Freq: 846.600000 MHz
—s— Trig: Free Run

#IFGain:Low #Atten: 40 dB

100 % Gaussian
0

o,
0.0001 "BOdB

Info BW 5.0000 MHz

Radio Std: None

Counts:1.00 M/1.00 Mpt

MSG

ﬂb STATUS
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04 Occupied bandwidth

Band Channel | Frequency (MHz) | 99% OBW (kHz) | -26dB EBW (kHz) | Verdict
WCDMA Band2 9262 1852.4 4184.072 4702.784 PASS
WCDMA Band2 9400 1880 4185.667 4707.722 PASS
WCDMA Band2 9538 1907.6 4169.665 4718.405 PASS
WCDMA Band4 1312 1712.4 4160.764 4723.306 PASS
WCDMA Band4 1450 1740 4166.939 4734.545 PASS
WCDMA Band4 1513 1752.6 4156.627 4713.826 PASS
WCDMA Band5 4132 826.4 4181.570 4713.346 PASS
WCDMA Band5 4182 836.4 4161.185 4696.914 PASS
WCDMA Band5 4233 846.6 4165.765 4727.858 PASS
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WCDMA Band2 Channel=9262

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:25:23 AMJun 06, 2023
Center Freq: 1.852400000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.5 <B
Ref 40.00 dBm

o T T
------------
I I

#VEBW 300 kHz

Occupied Bandwidth Total Power 30.3 dBm

4.1841 MHz

Transmit Freq Error 7.099 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.703 MHz x dB -26.00 dB

I MSG ﬂb STATUS

WCDMA Band2 Channel=9538

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:25:32 AMJun 06, 2023
Center Freq: 1.907600000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.59 dB
Ref 40.00 dBm

#VEBW 300 kHz

Occupied Bandwidth Total Power 30.2 dBm

4.1697 MHz

Transmit Freq Error -918 Hz % of OBW Power 99.00 %
x dB Bandwidth 4.718 MHz x dB -26.00 dB

I MSG ﬂb STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 9 of 23
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WCDMA Band2 Channel=9400

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:25:28 AMJun 06, 2023
Center Freq: 1.880000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.56 dB
Ref 40.00 dBm

]
------------
I R O esaaaae S

#VEBW 300 kHz

Occupied Bandwidth Total Power 30.3 dBm

4.1857 MHz

Transmit Freq Error 1.477 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.708 MHz x dB -26.00 dB

I MSG ﬂb STATUS

WCDMA Band4 Channel=1312

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:46:10 AMJun 06,2023
Center Freq: 1.712400000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.24 dB
Ref 40.00 dBm

#VEBW 300 kHz

Occupied Bandwidth Total Power 30.9 dBm

4.1608 MHz

Transmit Freq Error 10.002 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.723 MHz x dB -26.00 dB

I MSG ﬂb STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 10 of 23
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WCDMA Band4 Channel=1450

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:46:14 AMJun 06,2023
Center Freq: 1.740000000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.32 dB
Ref 40.00 dBm

T T ]
------------
N |

#VEBW 300 kHz

Occupied Bandwidth Total Power 30.5 dBm

4.1669 MHz

Transmit Freq Error 2.843 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.735 MHz x dB -26.00 dB

I MSG ﬂb STATUS

WCDMA Band4 Channel=1513

s Keysight Spectrum Analyzer - Occupied BW |£”i”&l
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:46:20 AMJun 06, 2023
Center Freq: 1.752600000 GHz Radic Std: None

—s— Trig: Free Run Avg|Hold: 200/200
#FGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 9.35 dB
Ref 40.00 dBm

#VEBW 300 kHz

Occupied Bandwidth Total Power 30.5 dBm

4.1566 MHz

Transmit Freq Error -1.180 kHz % of OBW Power 99.00 %
x dB Bandwidth 4.714 MHz x dB -26.00 dB

I MSG ﬂb STATUS

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 11 of 23
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WCDMA Band5 Channel=4132

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

Ref Offset 7.44 dB
Ref 40.00 dBm

Occupied Bandwidth

[ SENSE:INT] [

ALIGN AUTO |

12:08:39 PMJun 06,2023

#IFGain:Low

4.1816 MHz

Transmit Freq Error
x dB Bandwidth

17.979 kHz
4.713 MHz

——

Center Freq: 826.400000 MHz
Trig: Free Run
#Atten: 40 dB

#VEBW 300 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 200/200

30.3 dBm

99.00 %

-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

ﬂb STATUS

WCDMA Band5 Channel=4182

s Keysight Spectrum Analyzer - Occupied BW

[l

RL RF 50Q AC

Ref Offset 7.46 dB
Ref 40.00 dBm

Center 836.4 MHz

Occupied Bandwidth

[ SENSE:INT] [

ALIGN AUTO |

12:08:44 PMJun 06,2023

#IFGain:Low

4.1612 MHz

Transmit Freq Error
x dB Bandwidth

-2.836 kHz
4.697 MHz

——

Center Freq: 836.400000 MHz
Trig: Free Run
#Atten: 40 dB

#VEBW 300 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 200/200

30.4 dBm

99.00 %

-26.00 dB

Radio Std: None

Radio Device: BTS

IMSG

ﬂb STATUS

Test Report Tel: 400-688-3552

Web:www.dl-cert.com
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WCDMA Band5 Channel=4233

s Keysight Spectrum Analyzer - Occupied BW

B8 =R )

500 AC

Center Freq 846.600000 MHz

Ref Offset 7.48 dB
Ref 40.00 dBm

Center 846.6 MHz

Occupied Bandwidth

4.1658 MHz

Transmit Freq Error
x dB Bandwidth

[ SENSE:INT] [ ALIGN AUTO |
Center Freq: 846.600000 MHz

Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

12:08:48 PMJun 06, 2023
Radio Std: None

——

#IFGain:Low Radio Device: BTS

#VEBW 300 kHz

Total Power 30.2 dBm

-5.645 kHz
4.728 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

IMSG

ﬂb STATUS

Test Report Tel: 400-688-3552
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05 Band edge

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
WCDMA Band2 9262 1852.4 1850.00 -23.19 -13 PASS
WCDMA Band2 9538 1907.6 1910.00 -23.01 -13 PASS
WCDMA Band4 1312 1712.4 1710.00 -21.66 -13 PASS
WCDMA Band4 1513 1752.6 1755.00 -22.98 -13 PASS
WCDMA Band5 4132 826.4 824.00 -22.45 -13 PASS
WCDMA Band5 4233 846.6 849.00 -22.11 -13 PASS

Test Report
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WCDMA Band2 Channel=9262

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:25:38 AMJun 06, 2023
Center Freq 1.850000000 GHz ) Avg Type: RMS
PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.6 dB
Bidiv  Ref 30.00 dBm

10 d
Log
Trace 1 P4

i
T
T
-
]
.
JE
.
.
I

#VBW 300 kHz*

MSG ﬂb STATUS

WCDMA Band2 Channel=9538

[ SENSE:INT] ALIGN AUTO |
Avg Type: RMS
PNO: Wide -—#— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 1.910 002 GHz
-23.010 dBm

Ref O

Span 2.000 MHz
Sweep 1.000 ms (1001 pts)

Test Report Tel: 400-688-3552 Web:www.dl-cert.com Email: service@dl-cert.com Page 15 of 23
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WCDMA Band4 Channel=1312

e Keysight Spectrum Analyzer - Swept SA

[l

RL RF 500 AC [ SENSE:INT] I ALIGN AUTO

11:46:26 AMJun 06, 2023

Center Freq 1.710000000 GHz )
Trig: Free Run

#Atten: 40 dB

PNO: Wide -——
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset9.24 dB
Bidiv  Ref 30.00 dBm

10 d
Log
Trace 1 P4

#VBW 300 kHz*

Mkr1 1.709 998 GHz
-21.660 dBm

ﬂb STATUS

WCDMA Band4 Channel=1513

[ SENSE:INT] ALIGN AUTO

Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

PNO: Wide -——
IFGain:Low

Ref O

Mkr1 1.755 002 GHz
-22.989 dBm

NN 1NN
AN ANl
]

Span 2.000 MHz
Sweep 1.000 ms (1001 pts)

Test Report Tel: 400-688-3552 Web:www.dl-cert.com

Email: service@dlI-cert.com
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WCDMA Band5 Channel=4132

e Keysight Spectrum Analyzer - Swept SA

[l

RL

10d
Log

500

AC [ SENSE:INT] [ ALIGN AUTO

12:08:55 PMJun 06,2023

Trig: Free Run
#Atten: 40 dB

PNO: Wide -——
IFGain:Low

Avg Type: RMS
Avg|Hold: 100/100

Ref Offset 7.44 dB
Bidiv  Ref 30.00 dBm

Trace 1 P4

F
r

5

#VBW 300 kHz*

Mkr1 823.998 MHz
-22.453 dBm

ﬂb STATUS

WCDMA Band5 Channel=4233

[ SENSE:INT] ALIGN AUTO

Avg Type: RMS
Avg|Hold: 100/100

Trig: Free Run
#Atten: 40 dB

PNO: Wide -——
IFGain:Low

Ref O

Mkr1 849.002 MHz
-22.117 dBm

HEN NI
ANNiNIEE
LG ]

Span 2.000 MHz
Sweep 1.000 ms (1001 pts)

Test Report
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06 Out-of-band emissions

Band Channel | Frequency (MHz) | Spur Freq (MHz) | Spur Level (dBm) | Limit (dBm) | Verdict
WCDMA Band2 9262 1852.4 19523.72 -22.06 -13 PASS
WCDMA Band2 9400 1880 18901.15 -22.28 -13 PASS
WCDMA Band2 9538 1907.6 19034.45 -22.52 -13 PASS
WCDMA Band4 1312 1712.4 18816.28 -22.90 -13 PASS
WCDMA Band4 1450 1740 19764.85 -22.92 -13 PASS
WCDMA Band4 1513 1752.6 19620.07 -22.60 -13 PASS
WCDMA Band5 4132 826.4 6438.47 -28.13 -13 PASS
WCDMA Band5 4182 836.4 8174.49 -28.29 -13 PASS
WCDMA Band5 4233 846.6 6125.91 -27.99 -13 PASS

Test Report
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WCDMA Band2 Channel=9262

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:26:54 AMJun 06, 2023
Center Freq 10.015000000 GHz ) Avg Type: Log-Pwr 2
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.5 dB
Ref 30.00 dBm

MKR| MODE TRC| SCL X FUNCTION FUNCTION WIDTH FUNCTION VALUE

Y a
0 N [1]f] 1.851 8 GHz 22611dBm| [ [ ]
2 -22.060 @®em
- ]

~ o=

MSG ﬂb STATUS

WCDMA Band2 Channel=9400

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] I ALIGN AUTO | 11:28:03 AMJun 06, 2023
Avg Type: Log-Pwr 2
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.56 <B
Ref 30.00 dBm

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
s N[4]f]  18817GHz|  22647dBm| [ |
A N [1[f]  180012GHz| -22285dBm| [ |
S - ]
4 ]
5 ]
6 ]
7 ]
8
9
10
1 | O O -
Ll — ——— 3
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WCDMA Band2 Channel=9538

am Keysight Spectrum Analyzer - Swept SA ==
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:29:13 AMJun 06, 2023
Center Freq 10.015000000 GHz ) Avg Type: Log-Pwr 2
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 9.59 <B
Ref 30.00 dBm

-----

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -
I N [1]f] 1.906 7 GHz 22602dBm | ! |
A N [1[f] 19.0345GHz| -22625dBm| [ |
3
4
5
6
7
8
9
10
1 O S W W— . -
« 1 v
MSG anTATUS
WCDMA Band4 Channel=1312
am Keysight Spectrum Analyzer - Swept SA ==

RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:47:41 AMJun 06, 2023
Avg Type: Log-Pwr 2

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 9.24 <B
Ref 30.00 dBm

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE
I N[4]f]  17140GHz]  23207dBm| [ |
A N [1[f]  188163GHz| -22001dBm| [ |
S - ]
4 ]
5 ]
6 ]
7 ]
8
9
10
1 | O O -
Ll — ——— 3
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WCDMA Band4 Channel=1450

e Keysight Spectrum Analyzer - Swept SA |£”i”_|
RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:48:50 AMJun 06, 2023
Avg Type: Log-Pwr

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 9.32 <B
Ref 30.00 dBm

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

0N [1]F] 1 .738 9 GHz 22, 790 dBm
2 IIII]E_ 7649GHz|  -22.926 dBm|
- ]

—_,~owR~NO AW

~ o=

MSG ﬂb STATUS

WCDMA Band4 Channel=1513

e Keysight Spectrum Analyzer - Swept SA | == ||_|

RL RF 500 AC [ SENSE:INT] [ ALIGN AUTO | 11:49:58 AMJun 06, 2023
Avg Type: Log-Pwr 2

PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100

IFGain:Low #Atten: 40 dB

Ref Offset 9.35 dB
1LO dBidiv. Ref 30.00 dBm
o

MKR| MODE TRC| SCL FUNCTION FUNCTION WIDTH FUNCTION VALUE

I N [1]f] 1 7519GHz 22, 625 6em ! ]
A N [1[f]  196201GHz| -22600dBm| | | 0000000000000 ]
- rr [ ]

—_,~owR~NO AW

~ o=
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WCDMA Band5 Channel=4132

e Keysight Spectrum Analyzer - Swept SA

[l

RL RF 50Q AC

Center Freq 5.015000000 GHz

Ref Offset 7.44 <B
Ref 30.00 dBm

[ SENSE:INT] [

ALIGN AUTO [ 12:10:04 PMJun

PNO: Fast —w»— Trig: Free Run
IFGain:Low #Atten: 40 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

06,2023

—_,~owR~NO AW

~ o=

MKR| MODE TRC| SCL X

A N[41[f] 82810 MHz|
2 IIII]E_ A7GHz|  -28.130 dBm|
- ]

Y
828.10 MHz 22.766 dBm

FUNCTION

FUNCTION WIDTH FUNCTION VALUE

MSG

WCDMA Band5 Channel=4182

e Keysight Spectrum Analyzer - Swept SA

=1

=5

RL RF 50Q AC

Center Freq 5.015000000 GHz

Ref Qffset 7.46 <B

1LO dBidiv. Ref 30.00 dBm

[ SENSE:INT] [

ALIGN AUTO [ 12:11:06 PMJun

PNO: Fast —w»— Trig: Free Run
IFGain:Low #Atten: 40 dB

Avg Type: Log-Pwr
Avg|Hold: 100/100

06,2023

—_,~owR~NO AW

~ o=

MKR| MODE TRC| SCL X

W N[41[f]  838.07 MHz|
) N [1]f| 8.174 49 GHz -28294dBm| | |
[ I I

Y
838.07 MHz 22.682 dBm

FUNCTION

FUNCTION WIDTH FUNCTION VALUE

-
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WCDMA Band5 Channel=4233

e Keysight Spectrum Analyzer - Swept SA
| RL RF AC [ SENSE:INT] ALIGN AUTO |
Center Freq 5.015000000 GHz ) Avg Type: Log-Pwr
PNO: Fast —w»— Trig: Free Run Avg|Hold: 100/100
1= Low #Atten: 40 dB

Ref Offset 7.48 dB Mkr1 845.80 MHz

R:f 30.00 dBm 22.637 dBm
1

#VBW 3.0 MHz

MKR| MODE TRC| SCL X Y FUNCTION FUNCTION WIDTH FUNCTION VALUE -

m

1
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